BBS  Email&MSN: ycl1227@163.com
  
Homepage   |   Power Generation   |   Top Spare parts   |   spare parts   |   China OEM Equipment and Spare Parts   |   Project Financing    |   Equipments   |   Transmission   |   Financing-Ebook   |   Contact Us   |   Used Equipment   |   download   |   sitemaps   |   Project-Equipment-Parts-Enquiry   |   供货商Supplier   |   Exchange Link   |   Breaking News  

Mail List

E-mail:

spare parts
     Bently Nevada  
     Speedtronic  
     GE-Fanuc  
     GE Druck  
     GE-Multilin  
     GE Panametrics  
     GE Energy  
     FLENDER & Flender Graffenstaden  
     QUALITROL  
     KANEKO  
     Schneider Electric  
       Telemecanique  
       Gutor Electronic  
       Invensys Foxboro  
       Square D  
       Merlin Gerin  
       APC  
     Auma  
     Siemens  
     Woodward  
     NUOVO PIGNONE  
     ATLAS COPCO  
     ABB  
       BALDOR  
     Foxboro  
     Michell Instruments  
     ITT Goulds Pumps  
     Vickers  
     Metso  
       Neles  
       Jamesbury  
       Mapag  
       Stonel  
     Dwyer  
     Blade, Vane for NP, PGT-10, Frame 3, Frame 5  
     Emerson  
       Appleton  
       Control Techniques  
       Rosemount  
       TOPWORX   
       Go Switch  
     Honeywell  
       FEMA  
       MAXON  
       RMG  
     metrix vibration  
     Allen-Bradley  
     Yokogawa  
     ALLWEILER  
     CCS  
     Deutz-MWM  
     Caterpillar  
     Esco Couplings  
     NORGREN  
     Parker  
     Invensys  
     Asco  
     Swagelok  
     AMERICAN-AIR-FILTER(AAF)  
     HERION  
     Dynisco  
     Pepperl+Fuchs(P+F)  
     Fisher  
     Timken  
     Philadelphia Gear(Western Gear, WesTech)  
     Coaxial Valves  
     DENARDO WIRE & CABLE  
     leslie Laurence Valve  
     Altra motion  
     Colfax Corporation  
       Allweiler  
       Houttuin  
       IMO  
       Tushaco  
       Warren Pumps  
       Zenith  
     ROTORK  
     MOOG  
     DOLLINGER CORPORATION  
     Viking-Pump  
     Samson  
     KRAISSL  
     KRACHT  
     ECO Gearchem  
     Pratt & Whitney  
     OVAL  
     Roper Pump  
     Rechner Sensors  
     Westinghouse  
     Rockwell  
     ENDRESS+HAUSER(E+H)  
     Cummins  
     DET-TRONICS  
     GE-Breaker  
     Masoneilan  
     MTU  
     Omron  
     CHINT  
     China OEM Equipment and Spare Parts  
       Boiler-spare-parts  
       Chemical-Equipment-spare-parts  
       Thermal-control-equipment-spare-parts  
       Environmental-protection-equipment-spare-parts  
       Electrical-equipment-spare-parts  
       Transfer-equipment-spare-parts  
       Gas-turbine-equipment-spare-parts  
     TB WOODS  
     Bruel & Kjaer Vibro  
     Perkins  
     Flowserve   
     IMO  
     SCHUNK  
     KAVLICO  
     GORTER  
     GEORG FISCHER  
     WILDEN  
     Milton Roy  
     Grundfos  
     ZENITH  
     YTC  
     AAF  
     ABEX  
     AEG-KANIS  
     AI-TEK(AIRPAX)  
     APPLETON  
     BALLUFF  
     Bartec  
     Bosch Rexroth  
     BOSER  
     COLFAX CORP  
     Delta  
     Donaldson  
     EBMPAPST  
     FALK  
     ENERPAC  
     FENWAL  
     Fenwall  
     THOMAS  
     HARTMANN  
     Hioki  
     HITACHI  
     HND-MWM  
     HYDAC  
     HYOSUNG  
     IDEC  
     INGERSOLL RAND  
     Kavlico  
     Kop-flex  
     LEROY SOMER  
     Mitsubishi  
     OBL  
     OCV  
     Pratt & Whitney  
     Pulsafeeder  
     REXROTH  
     SEMCO  
     SINBON BEIJING  
     SOFIMA  
     SOLDO  
     SPIRAX-SARCO  
     Stahl  
     THE BG SERVICE  
     THERMO ENGINEERING  
     TOWA SEIDEN  
     Turck  
     TYCO  
     Unison  
     United Electric  
     United States Energy  
     USRobotics  
     VELAN  
     Weidmuller  
     WIKA  
     HARTMANN  
     MINCO  
     MSA  

Diesel Generator Proposal

Power Plant Proposal
Required Information for Power Plant Project design and quotation

Home > spare parts > NUOVO PIGNONE - NUOVO PIGNONE GARNITURE KFZ271800904


Google

NUOVO PIGNONE GARNITURE KFZ271800904

,
ITEM DESCRIPTION PART NUMBER
1 GARNITURE (GASKET RING) POUR JOINT D'EXPANSION FABRICANT:NUOVO PIGNONE, KFZ271800904
2 GARNITURE (GASKET) POUR JOINT D'EXPANSI?/FONT>N,FABRICANT:NU?/FONT>V?/FONT> PIGNONE, KFZ320720534
3 GARNITURE (GASKET) POUR JOINT D'EXPANSION,FABRICANT:NUOVO PIGNONE, KFZ321210534
4 GARNITURE(GASKET)POUR JOINT D'EXPANSION,FABRICANT:NUOVO PIGNONE, KFZ271800534
5 GARNITURE (GASKET) POUR JOINT D'EXPANSION,FABRICANT:NUOVO PIGNONE, KFZ271810534
6 GARNITURE (GASKET) POUR JOINT D'EXPANSION,FABRICANT:NUOVO PIGNONE, KFZ230710534
7 O-RING, KHA126503501
8 BAGUE ETANCHEITE SWS1613712
9 ETANCHEITE HUILE SSR6276001
10 ORING P.COMP. ETANCHEITE GAZ COTE OPPOSE KHA247203501
11 BAGUE D'ETANCHEITE SWP97777
12 ORING KHA171003501
13 BAGUE D'ETANCHEITE SWS9689000
14 CIRCLIPS RMR19726
15 BOUCHON RTP21803
16 ORING KHA253503531
17 BAGUE CENTREIFUGE PALIER PORTEUR COTE BUTEE SSP64927
18 CIRCLIPS RMR19727
19 ORING KHA164603501
20 BAGUE DETANCHEITE EN CHICANES SEPARATION SWS9777300
21 BAGUE DETANCHEITE SWS9688900
22 BAGUE D'ETANCHEITE HUILE E GAZ SWS4096800
23 ORING P.COMPL. ETANCHEITE GAZ COTE OPPOSE KHA247006901
24 ORING P.COMPL. ETANCHEITE GAZ COTE BUTEE KHA266203501
25 ORING CHEMISE DU ROTOR KHA094803501
26 ORING FLASQUE DE TETE COTE BUTEE KFZ291720000
27 ORING POUR ACCESSOIRES PALIE DE BUTEE KHA113803501
28 ORIN KHA113803502
29 ORING PALIER PORTEUR COTE OPPOSE BUTEE KHA278706901
30 ORING ETANCHEITE GAZ COTE BUTEE & OPPOSE BUTEE KHA291603501
31 ORING KHA113803501
32 ORING KHA027905301
33 BAGUE SSP76390
34 BAGUE SSP76352
35 ORING 240.89 X 3.53 KHA240803501
36 BAGUE D'ETANCHEITE EN CHICANES SWS4048100
37 BAGUE DETANCHEITE EN CHICANES EXTREMITE SWS3830600
38 ensemble aubes variable directrice 2eme etage avec ?/FONT>'ensemble des ?/FONT>eviers et separation,fab: nuovo pignone (2nd stage nozzle set (part & ?/FONT>ever) SMO1101901
39 PLATE,2-1/2"ID X 3"OD X 1/16" (FUEL CAP) SMP50141
40 GASKET,SPIRAL WOUND,16-1/2"ID X 17"OD (COVER)OLD KFZ280380144 RefN°02 : KFZ289890004
41 NUT,5/8",CARB?/FONT>N STEEL (FLANGE INTER CHAMBER) FFF14615
42 PACKING,STRIP,REPAIR H.W (OLD ) KFZ278940284
43 NUT , FFF140160450
44 SCREW , HEH150630450
45 B?/FONT>LT,HEX HEAD,3/4" X 2-1/2",CS,F?/FONT>R AUXILIARYCOUPLING GUARD , GTA15063
46 B?/FONT>LT,HEX HEAD,5/8" X 1-3/4",CARB?/FONT>N STEEL,FOR AUXILIARY COUPLING GUARD , GTA15044
47 GASKET AUX COUPLING GUARD KFZ229080603
48 WASHER,1/2",CS PLATED,F?/FONT>R INLET DUCT/PLENUM FNC011300450
49 SEAL TAPE,FOR EXHAUST DUCT. MAN200048
50 BOLT HEX HEAD 3/4" X 1"1/4 REP 18 GQR19044
51 GASKET KFZ269810144
52 B?/FONT>LT,STAR HEAD,5/8" X 3", GFV15076
53 GASKET (BURNER) , KFZ326620324
54 B?/FONT>LT,STAR HEAD,5/8" X 2-1/4"(FRAME 5 C COVER), GFV15057
55 B?/FONT>LT,HEX HEAD,1/2" X 1-1/4" SS (RETAINER) GTL12034
56 B?/FONT>LT,STAR HEAD,3/4"-10UNCX2 1/4" GFU19057
57 B?/FONT>LT,STAR HEAD,1 1/2"-8UNCX5" (JOINT HORIZ WRAPPER) GFS38127
58 SAFETY PLATE,1-7/16" X 13/16",REPAIR H.W SMR66408
59 B?/FONT>LT,STAR HEAD,1-1/2" X 9" ( H?/FONT>RTINT GFY38228
60 B?/FONT>LT,HEX HEAD,5/8" X 2",CS,F?/FONT>R TURBINE CASING GTG15050
61 SEAL BLOCK (INNER WALL) (OLD PN:SMR21717) SMU45793
62 SEAL BLOCK (OLD PN:SMR21718) INNER THERMAL WELL ; SMU45797
63 SEAL BL?/FONT>CK,1-3/8" X 7-1/4" X 3/32"(?/FONT>LD :SMR21719)INNER THERMAL WELL, SMU45798
64 SAFETY PLATE (?/FONT>LD ) SMP50008 Ref N° : SMR50008
65 B?/FONT>LT,HEX HEAD, 3/8"-16UNCX2 1/4" SEE ALSO 330732 (?/FONT>LD ), HZG290609057 RefN°02 : GTH09057
66 NUT,1/2", FGJ47612
67 SAFETY PLATE , SMQ50009 Ref N° : SMR50009
68 B?/FONT>LT,HEX HEAD,1/2" X 2",SS RVQ20090 Ref : GTH12050
69 B?/FONT>LT,STAR HEAD,1-1/4" X 5" GFS31127 RefN°02 : KFZ320070604
70 GASKET COOLING & SEALING KFZ320070604
71 SPACER BLOCK FIRST STG NOZZLE (OLD ), SMQ33747 RefN°02 : SMQ5952457
72 SEAL (?/FONT>LD) , SMR33581 RefN°02 : SMR5952460
73 SAFETY PLATE (SPARK PLUG, F.D) SMR50011
74 SEAL OIL,2 PIECE , SMS56061
75 SEAL OIL,2 PIECE , SMS56027
76 SEAL,2 PIECE , SMS56204
77 STUD BOLT,1" X 6-3/4",SPECIAL ,OLD RPQ35695 RefN°02 : RPQ35692
78 BOLT,ALLEN HEAD,1 3/4u-8UNCX6" (TURBINE-AXIAL COMPR) HEW44152
79 GASKET,FOR EXHAUST PLENUM KFZ303760604
80 GASKET,FABRIC BAND ,OLD MAN200066 RefN°02 : MAN002263
81 HELICOIL 1" X 1.5MM LP ROTOR , GEAR BOX,SIDE ,UNF RFR331840000 RefN°02 : RFR331840000
82 SCREW WEIGHT MATCHED FOR LOAD COUPLING OLD IRG369470228
83 NUT FOR LOAD COUPLING IRG3443902
84 SCREW WEIGHT MATCHED FOR LOAD COUPLING IRG3345805
85 SCREW WEIGHT MATCHED FOR LOAD COUPLING IRG3345803
86 NUT IRG3443904
87 SCREW,5/8" -11UNC X 2-1/4", (OLD ) HZR290615057 Ref N°02 : GTH15057
88 STUD BOLT, RPQ38461
89 SEAL OIL RING ASSY, N°1 BEARING (MS5002C ONLY ) (OLD ), SMO0586300 RefN°02 : SMO44774
90 OIL DEFLECTOR, N°1 BEARING (MS5002C ONLY ) SMO1513600
91 STUD BOLT C ONLY , RPQ32630
92 SELF-LOCKING NUT, 3/4"-10UNC MS5002C ONLY RDQ01326
93 SCREW, 3/4"-10UNCX3 1/2" GFU19088
94 SCREW SPECIAL Conly RVS19790
95 SCREW, 1"-8UNCX3 1/2" GFU25088
96 SCREW, 1"-8UNCX3 1/4" HEH25082
97 PIN , RPP01932
98 SEAL OIL, NO2 JOURNAL BEARING C ONLY SMO1518800
99 SCREW,1"-8UNCX3 1/4" C ONLY GFU25082
100 THERMAL INSULATION, 248A4937P001
101 GASKET FOR CASE ASSY COMPRESSOR KFZ289900324
102 SCREW TURBINE DISCHARGE 0706 GQF31038
103 SCREW TURBINE DISCHARGE 0706 RVP33027
104 WASHER TURBINE DISCH 0706 FLC019007015
105 WASHER 50/21X2.5 COMPR DISCH 0805 FLC050021025
106 BOLT,HEX HEAD,3/4" X 1-3/4" A VERIFIER IDEM 312934 HYT2906044
107 BOLT,STAR HEAD,1-1/4" X 5" GFS31127
108 SAFETY PLATE (SPARK PLUG, F.D) SMR50011
109 SCREW, 3/4"-10UNCX3 1/4" GFU19082
110 NUT 3/4" A194 2H LOCKING NUT FGC53619
111 GASKET,SPIRAL WOUND,1-1/4" 150# FOR LUBE OIL EXTERNAL CASE PIPING. KFZ273100144 RefN°02 : SMR54193
112 GASKET,SPIRAL WOUND,2" 150# FOR FEED & BEARING OIL PIPING. KFZ320300144
113 GASKET SPIRAL WOUND 2" 1/2 150# (FLANGE INTER  /TD>
114 GASKET, KFZ320330144
115 GASKET,SPIRAL WOUND,1" 300/400/600 (PIGTAIL) FZ269830144
116 GASKET,SPIRAL WOUND,3" 300/400/600 KFZ269880144
117 GASKET KFZ273090144
118 GASKET COOLING & SEALING . KFZ269720144
119 SAFETY PLATE (BURNER) SMP50011
120 SAFETY PLATE, (CALE) REPAIR H.W. SMR66407
121 PIN,1" DIA X 4", RPQ03246
122 BOLT,STAR HEAD, 1 1/4"-8UNX9" GFS31228
123 PIN,3/4" X 2-1/4", RPQ02803
124 PIN SHEAR FOR TURBINE HP TRAIN A , B , C , D SMQ33760
125 SPRING,FOR TURBINE CASING RMR09383
126 BUSHING TRIBUNE CASING RBO12208
127 SHIM, 1-1/4"ID X 1-1/2"OD, FOR TURBINE CASING SMR54193
128 PISTON RING,FOR TURBINE CASING SQO27543
129 WASHER,20MM ID X 63MM OD X 4MM,FOR TURBINE CASING, FLC063020040
130 BUSHING TURBINE CASING RBO12209
131 SCREW, GFV22057
132 HELI-COIL, RFR330780000
133 BOLT,STAR HEAD,1-3/4" X 10",PARTIAL THREAD 41/2", SS, GFY44254
134 NUT,STAR HEAD,1-3/4" FGN47544
135 PIN SHEAR FOR TURBINE HP TRAIN A , B , C , D SMQ33760
136 SAFETY PLATE (BURNER) SMP50011
137 BUSHING TRIBUNE CASING RBO12208
138 SCREW TURBINE DISCHARGE 0706 RVP33027
139 SCREW TURBINE DISCHARGE 0706 RVP33027
140 SAFETY PLATE, (CALE) REPAIR H.W. SMR66407
141 WASHER TURBINE DISCH 0706 FLC019007015
142 WASHER TURBINE DISCH 0706 FLC019007015
143 PIN,1" DIA X 4", RPQ03246
144 BOLT,STAR HEAD, 1 1/4"-8UNX9" GFS31228
145 WASHER 50/21X2.5 COMPR DISCH 0805 FLC050021025
146 WASHER 50/21X2.5 COMPR DISCH 0805 FLC050021025
147 PISTON RING,FOR TURBINE CASING SQO27543
148 PIN,3/4" X 2-1/4", RPQ02803
149 BOLT,HEX HEAD,3/4" X 1-3/4" A VERIFIER IDEM 312934 HYT2906044
150 BOLT,HEX HEAD,3/4" X 1-3/4" A VERIFIER IDEM 312934 HYT2906044
151 BOLT,STAR HEAD,1-1/4" X 5" GFS31127
152 BOLT,STAR HEAD,1-1/4" X 5" GFS31127
153 PIN SHEAR FOR TURBINE HP TRAIN A , B , C , SMQ33760
154 SAFETY PLATE (SPARK PLUG, F.D) SMR50011
155 SAFETY PLATE (SPARK PLUG, F.D) SMR50011
156 WASHER,20MM ID X 63MM OD X 4MM,FOR TURBINE SMR54193
157 SPRING,FOR TURBINE CASING RMR09383
158 BUSHING TRIBUNE CASING RBO12208
159 SCREW, 3/4"-10UNCX3 1/4" GFU19082 RefN°02:FGC53619
160 SCREW, 3/4"-10UNCX3 1/4" GFU19082 Ref N° FGC53619
161 WASHER, 20MM ID X 63MM OD X 4MM, FOR TURBINE CASING, FLC063020040
162 BUSHING TURBINE CASING RBO12209
163 NUT 3/4" A194 2H LOCKING NUT FGC53619
164 NUT 3/4" A194 2H LOCKING NUT FGC53619
165 GASKET,SPIRAL WOUND,1-1/4" 150# FOR LUBE OIL EXTERNAL CASE PIPING. KFZ273100144
166 GASKET,SPIRAL WOUND,1-1/4" 150# FOR LUBE OIL EXTERNAL CASE PIPING. KFZ273100144
167 SCREW, GFV22057
168 GASKET,SPIRAL WOUND,2" 150# FOR FEED & BEARING OIL PIPING. KFZ320300144
169 GASKET,SPIRAL WOUND,2" 150# FOR FEED & BEARING OIL PIPING. KFZ320300144
170 HELI-COIL, RFR330780000
171 PISTON RING,FOR TURBINE CASING SQO27543
172 GASKET SPIRAL WOUND 2" 1/2 150# (FLANGE INTER  /TD>
173 BOLT,STAR HEAD,1-3/4" X 10",PARTIAL THREAD 41/2", SS, GFY44254
174 WASHER,20MM ID X 63MM OD X 4MM,FOR TURBINE  /TD>
175 NUT,STAR HEAD,1-3/4" FGN47544
176 GASKET FOR COMBUTION CHAMBER KFZ270770144
177 CASING, FLC063020040
178 CHAMBER), KFZ270770144
179 GASKET , KFZ320330144
180 GASKET , KFZ320330144
181 BUSHING TURBINE CASING RBO12209
182 GASKET,SPIRAL WOUND,1" 300/400/600 (PIGTAIL) KFZ269830144
183 GASKET,SPIRAL WOUND,1" 300/400/600 (PIGTAIL) KFZ269830144
184 SCREW, GFV22057
185 GASKET,SPIRAL WOUND,3" 300/400/600 KFZ269880144
186 GASKET,SPIRAL WOUND,3" 300/400/600 KFZ269880144
187 HELI-COIL, RFR330780000
188 BOLT,STAR HEAD,1-3/4" X 10",PARTIAL THREAD 41/2",  /TD>
189 GASKET . KFZ273090144
190 GASKET . KFZ273090144
191 GASKET COOLING & SEALING . KFZ269720144
192 GASKET COOLING & SEALING . KFZ269720144
193 BOLT,STAR HEAD,1-3/4" X 10",PARTIAL THREAD 4-1/2",SS,FOR COMBUSTION CHAMBER WRAPPER OUTER CASE GFY44254
194 NUT,STAR HEAD,1-3/4" FGN47544
195 SAFETY PLATE (BURNER) SMP50011
196 SAFETY PLATE (BURNER) SMP50011
197 SAFETY PLATE, (CALE) REPAIR H.W. SMR66407
198 SAFETY PLATE, (CALE) REPAIR H.W. SMR66407
199 PIN,1" DIA X 4", RPQ03246
200 PIN,1" DIA X 4", RPQ03246
201 BOLT,STAR HEAD, 1 1/4"-8UNX9" GFS31228
202 BOLT,STAR HEAD, 1 1/4"-8UNX9" GFS31228
203 PIN,3/4" X 2-1/4", RPQ02803
204 PIN,3/4" X 2-1/4", RPQ02803
205 PIN SHEAR FOR TURBINE HP TRAIN A , B , C , D SMQ33760
206 PIN SHEAR FOR TURBINE HP TRAIN A , B , C , D SMQ33760
207 SPRING,FOR TURBINE CASING RMR09383
208 SPRING,FOR TURBINE CASING RMR09383
209 BUSHING TRIBUNE CASING RBO12208
210 BUSHING TRIBUNE CASING RBO12208
211 PISTON RING,FOR TURBINE CASING SQO27543
212 WASHER,20MM ID X 63MM OD X 4MM,FOR TURBINE CASING, FLC063020040
213 BUSHING TURBINE CASING RBO12209
214 SCREW, GFV22057
215 HELI-COIL, RFR330780000
216 BOLT,STAR HEAD,1-3/4" X 10",PARTIAL THREAD 41/2", SS, GFY44254
217 NUT,STAR HEAD,1-3/4" FGN47544
218 STUD BOLT,1-3/4" X 10-1/4",SPECIAL,TIE ROD RPQ47940
219 DEFLECTOR,OIL BEARING 1 SMO0589500
220 OIL SEAL RING, SMO44774
221 OIL SEAL RING , SMS23188
222 PIN , SMQ33902
223 BOLT,STAR HEAD,1" X 5-1/2" GFV25139
224 NUT,STAR HEAD,1", FGN47625
225 STUD BOLT,1" X 9-3/4",SPECIAL RPQ35821
226 STUD BOLT,1" X 10",SPECIAL,TIE ROD RTQ39446
227 BOLT,STAR HEAD,1" X4-1/2" GFV25114
228 SCREW , GFV25082
229 SCREW , GFV25088
230 NUT , FGN47625
231 SCREW , GFV25215
232 SCREW , GFY31228
233 STUD BOLT , RPQ38502
234 SCREW , GFY31228
235 NUT , RDQ01475
236 OIL SEAL,2 PIECE , SMO1518801
237 TOOTH , SMT44631
238 BOLT,STAR HEAD,3/4" X 5 GFU19127
239 BOLT,STAR HEAD,1" X4, -1/2" GFV25114
240 BOLT,STAR HEAD,3/4" X 3-1/8" GFV19082
241 BOLT,ALLEN HEAD,1" X 4-1/2",  /TD>
242 PIN,5/8" DIA X 4" , RPQ02219
243 SCREW !( WRAPP TURBINE) GFY31228
244 PIN,3/4"DIA X 4-1/2", RPQ06293
245 BOLT,HEX HEAD,1/2" X 1-1/2",CS PLATED GTA120380450
246 BOLT,HEX HEAD,5/8" X 1-1/2",C/S PLATED GTA150380450
247 BOLT,HEX HEAD,3/8" X 1-1/4",CS PLATED  /TD>
248 THERMOCOUPLE, TYPE K FAB: GENERAL ELECTRIC 297A0581P001
249 JOINT ACCOUPLEMENT PIPE REF 114A9632P25 DESSIN N° 818E87G1 TURBINE MS3002J  /TD>
250 THERMAL INSULATION TURBINE MS5002 NP ISM268121742
251 THERMOCOUPLE WHEEL, MODEL: 215 TE 04/EXNA FAB: GENERAL ELECTRIC 297A0581P002
252 THERMOCOUPLE FAB: GENERAL ELECTRIC 297A0491P002
253 THERMOCOUPLE,ECHAPPMENTTURBINE FAB: GENERAL ELECTRI 297A0559P004
254 THERMOCOUPLE, (INLETTEMP) FAB: GENERAL ELECTRIC 248A4123P061
255 THERMOCOUPLE FAB: GENERAL ELECTRIC 248A4123P004
256 THERMOCOUPLE, (DRAIN AND HEADER) FAB: GENERAL ELECTRIC 248A4123P035
257 THERMOCOUPLE, (INDICATION) FAB: GENERAL ELECTRIC 248A4123P009
258 THERMOCOUPLE, (ONLY RECORDE) FAB: GENERAL ELECTRIC 248A4123P003
259 TRANSFORMER,IGNITION, 450 VA FAB: 356A3680P00
260 MAGNETIC PICK-UP SENSOR,SPEED SENSOR FAB: GENERAL ELECTRIC 185A1117P12
261 SPARK PLUG ASSEMBLY FAB: GENERAL ELECTRIC 196D1985G004REVA




Statement: Any reference to the OEM, part number or other OEM, information is for the purpose of identification only and does not imply that the part was manufactured by the Original Equipment Manufacturer.

All the brands and trademarks in the whole domain of the website belong to their own owners and does not mean that we are their authorized partner or dealer. All the information in this website is only for reference, we do not assure its accuracy.

This statement supersedes all other claims and statements on all pages, files, pics and information within this whole web domain.
Copyright©2006-2019 Leda Greenpower Beijing ICP Reg. No: 10010978.   Fax:0086-10-84161062  E-mail:
ycl1227@163.com ycl1227@vip.163.com